
Porte en aluminium 
124051 / 181463 

Manuel d'instructions/Instruction Manual/Bedienungsanleitung/
Manual de instrucciones/Manuale di istruzioni/Handleiding/

Manual de instruções/Instrukcja obsługi

NAZARIO





! AVERTISSEMENT: nécessite un entretien rapide pour s'assurer que la 
construction est solide.

! WARNING: Need timely maintenance to make sure construction is 
strong.

! WARNUNG: Sie müssen rechtzeitig gewartet werden, um 
sicherzustellen, dass die Konstruktion stark ist.

! ADVERTENCIA: Necesita un mantenimiento oportuno para asegurarse 
de que la construcción sea sólida.

! AVVERTENZA: è necessaria una manutenzione tempestiva per 
assicurarsi che la costruzione sia robusta.

! WAARSCHUWING: Heeft tijdig onderhoud nodig om ervoor te zorgen 
dat de constructie sterk is.

! AVISO: Precisa de manutenção oportuna para garantir que a 
construção seja forte.

! OSTRZEŻENIE: Potrzebujesz terminowej konserwacji, aby upewnić 
się, że konstrukcja jest silna.

















√

√





















√

√















 

FR: Ces pieces sont faites pour relier l'automatisation de votre portail
EN: These parts are made for connecting your gate's automation
DE: Diese Teile sind fur den Anschluss der Automatisierung Ihres Tores
vorgesehen
ES: Estas piezas estan hechas para conectar la automatizacion de su puerta
IT: Queste parti sono realizzate per collegare l'automazione del vostro
cancello
NL: Deze onderdelen zijn gemaakt voor het aansluiten van de
automatisering van uw poort
PT: Estas peças são feitas para conectar a automação do seu portão
PL:Te części są przeznaczone do podłączenia automatyki Twojej bramy

































VS-Jan-2025

Imported by - Importé par
VENTE-UNIQUE.COM

9-11 Rue Jacquard 93310 Le Pré-Saint-Gervais
Made in China/ Fabriqué en Chine



VS-APR-2025

126323

9/11 Rue Jacquard 93310 Le Pré-Saint-Gervais France









126323





Welding machine

Name Quantity

M8x80 Expanding screw

4 sets

1pcs

2pcs

4pcs

2pcs

M8 X40 Screw with hexagon 
nut and plain washer

Limit switch bracket with adjusting 
screws 

Base plate   

Release key 

Rack 

Bolt(packed with rack) 

Screw and washer(packed with rack) 

4pcs

4pcs

4 sets

使用产品前请仔细阅读本使用说明书，并请妥善保管。

F-550
使用说明书

Transmitter/FR36

User manual

1pcs

1pcs

2pcs

Sliding gate opener / F-550  1

2

3

4

5

6

7

9

10

11

8

Part list for motor package

Part list for rack package



ner1.

ner

ner

6

7

6. Photocell (Not included in the package)
7. Flashlight (Not included in the package)

+ -



Drill 4 holes in the mounting surface, and fix the base plate with 
M8X80 expanding screws(⑥ of P5) .

(④ of P5)

 Open the housing of 
 opener and fix the
 opener to the base
 plate with M8X40

 nuts and plain washers  
 screws with hexagon 

(⑦ of P5).

1.Weld the bolts  10 of P5 to sliding gate and fix the rack to the blots 

Bolts

Screw

1.

2.

1.

( (
( (P

TOP VIEW

TOP VIEW



(⑤ of P5)

9

Note: Before installing the IR sensor, please remove the shorting wire between IR1 and GND.



VS-APR-2025

126323

9/11 Rue Jacquard 93310 Le Pré-Saint-Gervais France









126323





Welding machine

Name Quantity

M8x80 Expanding screw

4 sets

1pcs

2pcs

4pcs

2pcs

M8 X40 Screw with hexagon 
nut and plain washer

Limit switch bracket with adjusting 
screws 

Base plate   

Release key 

Rack 

Bolt(packed with rack) 

Screw and washer(packed with rack) 

4pcs

4pcs

4 sets

使用产品前请仔细阅读本使用说明书，并请妥善保管。

F-550
使用说明书

Transmitter/FR36

User manual

1pcs

1pcs

2pcs

Sliding gate opener / F-550  1

2

3

4

5

6

7

9

10

11

8

Part list for motor package

Part list for rack package



ner1.

ner

ner

6

7

6. Photocell (Not included in the package)
7. Flashlight (Not included in the package)

+ -



Drill 4 holes in the mounting surface, and fix the base plate with 
M8X80 expanding screws(⑥ of P5) .

(④ of P5)

 Open the housing of 
 opener and fix the
 opener to the base
 plate with M8X40

 nuts and plain washers  
 screws with hexagon 

(⑦ of P5).

1.Weld the bolts  10 of P5 to sliding gate and fix the rack to the blots 

Bolts

Screw

1.

2.

1.

( (
( (P

TOP VIEW

TOP VIEW



(⑤ of P5)

9

Note: Before installing the IR sensor, please remove the shorting wire between IR1 and GND.


